
GSM33011, 4X
5/16-18  X 3/4" LG HHCS

GSM31027, 4X
5/16" SPLIT LOCK WASHER

GSM31006, 4X
5/16" FLAT WASHER

GSM30007, 4X
5/16-18 HEX NUT

GSM31027 4X
5/16" SPLIT LOCK WASHER

GSM31006, 4X
5/16" FLAT WASHER

GSM33014, 4X
5/16-18 X 1-1/2" LG HHCS

CM002796

C-HDM-200 SERIES
NOT SUPPLIED

GSM31019, 4X
5/16 1-1/2" FENDER WASHER

OEM FLOOR

INSTALLATION INSTRUCTIONS
UNIVERSAL MOUNTING TO FLOOR

PLACE THE BASE IN THE DESIRED 1.
LOCATION.
MARK AND DRILL (4) BASE HOLES. 2.
NOTE: BE SURE THERE IS NOTHING THAT 
CAN BE DAMAGED BY THE DRILLING 
OPERATION.
SECURE THE MOUNT TO THE FLOOR OF 3.
THE VEHICLE WITH SUPPLIED 
HARDWARE. 
NOTE: SOME APPLICATIONS WILL 
REQUIRE CUSTOMER SUPPLIED 
HARDWARE
ATTACH C-HDM-200 SERIES POLE TO 4.
CM002796 USING GSM33011, 
GSM31027, GSM31006
FULLY TIGHTEN ALL HARDWARE5.
FOLLOW GENERAL INSTRUCTIONS FOR 6.
POLE AND UPPER MOUNT PARTS.
1/4" HARDWARE PROVIDED IF 7.
MOUNTING TO A HAVIS C-TMW-XXX.

PROJECT 
# REV. DESCRIPTION

PT1785 10-14 RELEASED TO PRODUCTION

PT1785 12-14 REMOVED TRAK INFORMATION REPLACED WITH OEM FLOOR 
INFORMATION

75 JACKSONVILLE RD,
WARMINSTER, PA. 18974
1-800-524-9900

SIZE

SCALE: 1:8 SHEET 1 OF 1

DO NOT SCALE DRAWING

WEIGHT (LB):   1.84

TITLE:

DWG.  NO.
C-HDM-114-INST

REV

A 12-14

HAVIS, INC.

C-HDM-114 INSTALLATION 
INSTRUCTIONS


	Sheet1
	Drawing View1
	Drawing View2


